
  -i- 

 

Modeling of Solar Tech-
nologies for Desalination 

Alhindi Shahd 
SID: 3304170001 

 

 

SCHOOL OF SCIENCE & TECHNOLOGY 

A thesis submitted for the degree of  

Master of Science (MSc) in Energy Building Design 

 

 

 

 

 

 

OCTOBER 2019 

THESSALONIKI – GREECE 



-ii- 

 
 

Modeling of Solar Tech-
nologies for Desalination 
 

Alhindi Shahd 
SID: 3304170001 

 

Supervisor: Prof. Georgios Martinopoulos 

Supervising Committee Mem-

bers: 

 

Assoc. Prof. Theodoros Zachariadis 

Assist. Prof. Eleni Heracleous 

 

 

SCHOOL OF SCIENCE & TECHNOLOGY 

A thesis submitted for the degree of  

Master of Science (MSc) in Energy Building Design 

 

OCTOBER 2019 

THESSALONIKI – GREECE 
[...]
the user can evaluate his results financially, technology comparing for decision mak-

ing.The tool simulates the performance of PV, CSP, solar hot water , wind, geothermal, 

and biomass systems, and it is able to make a basic comparison with conventional or 

other types of systems. 

A weather data file is required to run the simulation, and it describes the RE source 

and weather conditions in the study area. The program offers the user several libraries of 

performance data and coefficients that describe the characteristics of commercially 

available system components such as PV modules and inverters ..etc. At the same time, 

the user is able to change the data to a custom one. The financial models vary for 

projects such as Residential building, Commercial facility, Third-party ownership, 

Power generation, and Single owner that either buy and sell electricity. SAM's financial 

models calculate financial metrics for various types of power projects based on a 

project's cash flows over an analysis period specified by the user. The metric reports can 

be Levelized cost of energy, Electricity cost with and without RE, Electricity savings, 

After-tax net present value, and Payback Period. [NREL] 

In conclusion, an RO desalination plant is going to be used as a case study for the 

energy consumption then a PV system is going to be used to cover the energy demand 

of the processes.  



-50- 

To calculate the demand of photovoltaic cells in meters square to cover the energy 

needed to produce one cubic meter of water is going to be implemented using the SAM 

tool.  

In order to work on modeling a solar-powered desalination technology, firstly, a 

case study of an existing plant in the Mediterranean region is needed. Then the energy 

consumption of the case study will be used as input to measure and size the solar energy 

technology.  

2.3 Water scarcity – Gaza as a case study:  

The blockage of the Gaza strip the last years has caused repetitive humanitarian 

crises, leaving the strip in a constant shortage of humanitarian needs and a loss of the 

necessities of life (water, food, energy). 

This case study focuses on the energy-water nexus and the role of clean water to 

create a sustainable living environment for the citizens of Gaza that could boost the 

economic growth in Gaza, where the quality of services, triple sustainability in social, 

economic, and environmental issues can be achieved.  

Gaza Struggles to meet even basic needs, A UN report in 2012 had warned that 

Gaza would be unlivable by 2020, the consumption of water per capita in Gaza is a way 

less than the recommended by the World Health Organization leaving aside that a very 

high percentage of water reached to consumers is unfit for human consumption. 

2.3.1 General understanding of Gaza  

Gaza today is with close to two million people confined to a strip of land comprising 

(45 km in length, 5-12 km in width) in an area around some 365 km² [182], Gaza 

projected population in 2030 is to reach 3.1 million people [182]. Gaza's population 

density is the third-largest in the world, with over 5,200 inhabitants/km2[183]. 

2.3.2 Electricity 

The power blackouts per day in the Gaza Strip are between 18 to 20 hours. In effect, 

there has been a decline in electricity supply hours 6-4 hours per day. 

It is estimated that only 26-46% of Gaza’s energy demand is currently met [185]; Gaza 

Strip’s total electricity supply capacity approximately is 208 MW (power plant and 



  -51- 

imports) while its electricity demand is estimated to be around 452 MW which expected 

to increase to about 600 MW by 2020 [186]. 

The recent severe electricity crisis began in June 2017, when Israel agreed to the 

PA’s request to reduce electricity to Gaza since they cannot pay the bill anymore – the 

PA pays the electricity bill for the Israelis as they are the suppliers while the people of 

Gaza live in poverty.  

2.3.3 Water 

30% of Gaza residents are deprived of their right to water as a result of the constant 

electricity outage, the average of water consumption per capita in the Gaza Strip is 60 

liters, while the minimum recommended by the World Health Organization is a daily 

100 liters per capita[184]. 96% of Gaza groundwater contamination with untreated 

wastewater and seawater is unfit for human consumption [187]. 

Due to the limited access to safe drinking water, 40% of the inhabitants receive only 

4 to 6 hours of water supply in 3 to 5 days, and 90% of the population in Gaza rely on 

purchasing water from private trucking [188]. The cost of water derived by the private 

sector is exceptionally high, at 30 NIS (about $7) per cubic meter, while the cost of 

water supplied through the municipal supply network range between One to Two NIS 

per cubic meter posing a heavy financial burden [189]. 

Why there is a lack of safe water? 

Only four percent of the groundwater consider as drinkable water as a result of 

pollution and seawater intrusion, while the remaining percentage requires purification 

and desalination to become drinkable. 

Consequently, over ~90% of the total water exploited in the Gaza Strip is no longer 

adequate for human consumption — that is not matching the World Health Organization 

(WHO) due to chloride concentration exceeding 250 ml/l [190]. 

The Gaza aquifer appears to have already passed the point of no return and needs to 

be regenerated before it can be sustainably used again. This leaves the population of the 

Gaza Strip without a reliable and affordable water source [183]. 

Are we able to tackle the problem? 

In 2017 UNICEF, funded by the European Union, has established the largest 

desalination plant in Gaza with the cost of €10 million plant, improving access to 

drinking water for 75,000 people and producing 6,000 m3 of potable water daily in the 



-52- 

southern Gaza Strip, namely 35,000 residents in Khan Younis and 40,000 residents in 

Rafah. [201]. 

2.3.4 A Solar-Powered Water Solution for Gaza 

 

Gaza has, however, a high potential for the development of solar resources [192]. 

This makes solar power an attractive option. The innovative photovoltaic electro dialy-

sis desalination system is thus a potential game-changer for safe water production in the 

Gaza Strip since it reduces energy use by up to 60 percent [193]; operates only through 

solar power; transforms around 90 percent of the water it extracts from the aquifer into 

fresh drinking water [193], and lowers production costs.  

2.4 Short Term Low Volume (STLV) desalination 
plant as a case study [183]. 

Water scarcity is a vital issue globally. Due to the increasing demands of freshwater 

in high salinity, polluted, and remote areas, the development of non-conventional water 

resources is essential. A case study for a 20000 m3/day RO desalination plant in Gaza, 

Palestine, is reviewed and analyzed. According to the plant location and site 

characteristics, several considerations have been evaluated in the design of the RO 

desalination plant. The overall objective of the STLV project is to mitigate the health 

and socio-economic impact on the Gaza Strip population due to the lack of sufficient 

drinking water and the contamination of the available water as well as the contribution 

to the protection of the groundwater resources, increase access to 90 liters per capita per 

day (l/c/d) of safe water for drinking and domestic purposes and to reduce pressure on 

the aquifer. Based on this salinity and using the Energy Consumption Calculator for 

Seawater RO software (by Ghiu, S and Filteau), Samples of seawater taken from the 

middle area of the Gaza strip which is close to the site, indicate TDS values of 36,000 

mg/l in winter up to 38,000 mg/l in summer. A rough estimation of the energy 

consumption per desalinated m3 is estimated at 4.03 kWh/m3.  

The Short Term Low Volume (STLV) seawater desalination plant to serve southern 

parts of the Gaza Strip governorates as a reference for the future detailed design of 

Phase 2A with a capacity of 6,000 m3 /d and 2B with a role of 8,000 m3 /d. The first 

phase was completed, and A PV system was installed to run one line of the three lines of 



  -53- 

the first phase (2,000 m3/d). Currently, it is being expanded to reach 20,000 m3/d ca-

pacity of potable water for a total of 250,000 residents.  

2.4.1 Operating Parameters  

Design Operating Conditions According to the plant location and site characteristics, 

several considerations have been evaluated to design a 20000 m3 /day RO desalination 

plant. The design basis and operating conditions are mentioned in Table 10.  

 

Table 10 Design basis and Operating Conditions of the RO desalination system Operating Pres-
sure 

water temperature  Reverse osmosis is a pressure process at 

ambient temperature; the gross volume of 

the brine discharges is at the same temper-

ature as feeder seawater. Occasionally, the 

temperature of a small quantity of water 

may rise to 33 °C due to the membrane’s 

maintenance.  

Raw water TDS  TDS values of 36,000 mg/l in winter up to 

38,000 mg/l in summer 

The recovery rate 45%  

Energy recovery device  minimum efficiency of 94%. 

Feedwater pH 6.5 to 9.5 

Post treatment:  

CaCo3 60 ppm  

Free of chlorine 0.5 mg/l  

Chemical Dosing Ratio:   

a. Sodium bisulfate 5-10 g/m3 

b. Anti-scalant  0.5 g/m3 

d. Sodium Hypo chlorite   0.5 to 1 g/m3 

e. Caustic Soda  0.5 to 1 g/m3 

 



-54- 

The Desalination Plant consists of:  

Pre-treatment Unit, Sand filters, Intermediate tank, Sodium bisulfate dosing system, 

Anti-scalant, Booster pumps, Cartridge filter, Seawater Reverse Osmosis units, Energy 

Recover Device (ERD), Water Supply Pumping Station, Reject (brine drainage system), 

Chemicals storage rooms, Post-treatment and treated water tank. 

2.4.2 Seawater Reverse Osmosis units 

In the first phase, three trains of seawater RO vessels were constructed for the pur-

pose of desalination. The recovery rate of this system is 45%, which means that 55% of 

the treated water will be rejected in the form of brine. 

 

Table 11 Summary of STLV desalinated water lines 

 desalinated 

water pro-

duced  

 

The number 

of benefi-

ciaries 

(individuals) 

Capacity 

(m3/year) 

Annual 

electricity 

needed 

(kWh) 

Plant 

requirements 

in terms of 

electricity 

installed 

capacity 

(MW) 

Phase 1 (3 x 2,000 

m3/d) 

75,000  2,190,000 8,825,700 1.5 

Phase 

2 

2 

A 

(3 x 2,000 

m3/d) 

75,000  2,190,000 8,825,700 

2.54 

~ 1 

2 

B 

(4 x 2,000 

m3/d) 

10,000  2,920,000 11,767,600 ~ 1.5 

 

The type of selected membrane is a hydranautics membrane (SWC4B max). The 

dimension of each element is 8'' x 40'', surface: 40 m2, number of elements: 427, ele-

ment per pressure vessel and average flux rate: 14.6 l/hr/m2. The main RO desalination 

building designed to contain all components, including both 2A and 2B Phases. 



  -55- 

2.4.3 Operating Requirement  

 

Table 12 Chemicals Needed (ml/m3) according to CMWU 

Pretreatment 

Shock chlorination NaOCl 1 h per week 
40 

 

pH adjusts acid HCl 15 

Coagulant Ferric chloride or sulfate 10 

RO 

SBM (sodium bisulfite 

based mixture) 

35 

 

Anti-scalant 0.7 

pH adjust soda unnecessary 

Post-treatment 

Ca(OH)2 (lime) 

injection for 10% only 
50 

pH adjust soda 13 

Disinfection NaOCl 10 

Citric acid (cleaning) 0.12 ton/year 

 

2.4.4 Pretreatment  

Chlorine with a maximum dose of 10 g/m3, coagulant, and acid will be added inline 

in between the beach and the sand filter. 

“The chlorine system will be used to disinfect the water for the purpose of prevent-

ing biofouling that may occur due to the attack of microorganisms to the RO membrane. 

Coagulant will be added to the feedwater to remove colloidal matter by forming flocs 

and to increase the efficiency of filtration. The acid will also be injected into the feed 

water to adjust the pH to less than 8 to prevent the formation of calcium carbonate and 

the RO membrane scaling.” [183]. 



-56- 

Disinfection of raw water: 

“Raw water pumped up from wells is disinfected by sodium hypochlorite (NaClO) 

injection, and the sterilized water is stored in a raw water storage tank. Chlorine 

disinfection is used as it deactivates most pathogenic microorganisms quickly. 

Chlorination is regularly used where biological-fouling anticipation is needed.” [183]. 

2.4.5 Energy management  

The electricity is the power supply of the STLV. The STLV Phase 1 used the 

Reverse Osmosis (RO) technology for seawater desalination and powered by 3 diesel 

generators (680 kVA power rate each) as well as 1.5 MW from the grid, solar PV made 

of 7 kWp capacity roof-top panels on the administration building and other additional 

120 kWp rooftop capacity above the first STLV buildings. However, according to the 

design of Phase 1, a 240kW capacity rooftop plant can be installed on the STLV roof 

facilities. 

The second phase of the STLV (under construction) will produce a total of 14,000 

m3 a day for both sub-phases 2A (6,000 m3 ) and 2B (8,000 m3 ).  

Phases 2A and 2B with 3 and 4 desalination RO lines, respectively is to rely on the 

GEDCo grid, the future solar plant as well as on a number of diesel engines (gensets) 

(600 kVA each) (3 for Phase 2A and 4 for the Phase 2B) In other words, it will be 

necessary to install three gensets of 600 kVA each for each line to produce 2,000 m3 

autonomy during night and day and especially in case of total failure of the GEDCo 

grid. 

Finally, it was recommended to install an additional genset (1,000 kVA) common to 

both Phases 2A and 2B to be operated as a spinning capacity to compensate for the 

production reduction during periods of regular maintenance and failures of other gen-

sets, maintain the water production volume and water pressure on RO process filters to 

an acceptable level mainly during night time also in case of failure of electricity supply 

from the Gaza local grid loop. This will avoid their deterioration; it is recalled that the 

filters are the most expensive and sensitive parts of the entire desalination. 



  -57- 

 

Figure 20 STLV General Diagram for Phase 2A [183]. 

 

Figure 21 STLV General Diagram for Phase 2B [183]. 

 



-58- 

Energy and efficiency: 

As a result of introducing the Variable Frequency Drives (VFD) for the pumping 

system, it facilitated enhancing the plant efficiency by over 5% of the set target; it 

reduces the energy requirement from 4.03 kWh/m3 to  3.8kWh/m3 of desalinated water 

[186]. 

3 Sizing the PV system  

A desalination plant features will be adopted as a model to be generalized to more 

than one geographic location in the Mediterranean basin region, a study to calculate the 

demand of photovoltaic cells meters square to cover the energy needed to produce one 

cubic meter of water is going to be implemented.  

In order to work on modeling a solar-powered desalination technology, Using the 

case study of the STLV plant in Gaza, Palestine, the energy consumption of the case 

study will be used as input to measure and size the solar energy technology. The project 

was scaled down to cover the production of one line (2000 m3 daily) in terms of energy. 

Production of 2000 m3 daily (One line):  

2000 m3/day * 3.8kWh/m3 = 7600 kWh / day  

7600 kWh * 365 = 2774000 kWh annually  

3.1 Water salinity and stations for the study 

Absolute salinity is acquainted as the intensity of dissolved salts in seawater, ex-

pressed in grams per kilogram, the Practical Salinity Unit (PSU)parts per thousand is 

also used the same for the Practical Salinity Scale (PSS) to come from seawater's elec-

trical conductivity, temperature, and pressure. Salinity variates throughout the year. ice 

freezing and melting, precipitation, evaporation, and runoff are the causes behind the 

variations. The changes in seawater density cause ocean circulation tens to hundreds of 